AP— — . &

A . 50 .
[FormulalOne]Racing|Cary
=D sy =BaFT =75

_ Instruction Manual

o) RS




Specification / BA{iEIH

BEFORE YOU START

Before building and operating your 3RACING SAKURA FGX, you must read through all of the operating instructions and instruction manual
and fully understand them to get the maximum enjoyment and prevent unnecessary damage.Read carefully and fully understand the
instructions before beginning assembly. Make sure you review this entire manual. We cannot accept your SAKURA FGX kit for retum or
exchange after it has been partially or fully assembled.

#HHILTHRTIC

3RACING SAKURA FGXDAHII T EIRF I BRIICIE, & T BRIFETREERMBEEEHH G RO TERLTH) BELGEWF AT E#ITEH LI,
SIVAVEBELHFTEV. 2TORTEHFLIBHTHGEOTTERLTHS. SV AVOMITELIES FEV BIRBBEDLBNETECH THHT
EEDBHEOOTFEV HaD—E. L2 THEEUTICEVELCL, BmD3 P BmE LR —TEERLADT. CTHRIEEVEY,

CUSTOMER SUPPORT

We have made every effort to make these instructions as easy to understand as possible. However, if you have any difficulties, problems,
or guestions, please do not hesitate to contact the 3RACING support team at service@3racing.com.hk . Also, please visit our web site at
http://www.3racing.com.hk to find the latest updates, set up information, option parts,and many other goodies. We pride ourselves on
taking excellent care of our customers.

HEBR\DHYR—b

HRICET SRR BROEHBIE SN BLTEVE T BUDBRICTCHRELN HAHEE R EREICIRACING T R—FF—LDA—)b
jp@3racing.com.hk (BEAFEHG)ICTHBEFETVEY, £ie. BHOUT 7Y 1 Fhttp://www.3racing.com.hk TIEEHEE L. v 7 v 7D
BEY. A 73t Il RUZFOMDOEGROBEREECE W ET. BB ERICTIF S S THARAW LT AL S TESRYMIGWLET,

SAFETY PRECAUTIONS

Please read the instruction manual before building and operating this model and follow all safety precautions. For reference reasons,
please keep the instruction manual at hand. For provide the maximum performance, we have a full line upgrade parts for our

SAKURA FGX. Using any third party parts on this model will void guaranty immediately. The buyer expressly agree to indemnify and hold
harmless 3RACING for all claims resulting directly or indirectly from the purchase, ownership or use of the product.

LEiEE

WanDBHII T ElFR(ET 2R ICE BURRAEZ BRI GO T 2B BICEREV TE L, BURHRAE IS FH BT DHFHAICENT. VWO TE
BRTEAIDICERDI D TEL. ZREDMEERRT B/HIT. SAKURA FGXERDT7 v 7L —FV ) —XZMELTEVE L. E=EFEOE &R
(BRACING7 w77 L—FSA LN D) EHEWVICEVET L REOFRIEE I CICGGYE T MEEREREIC AWV IEHENICRSETH
ATEHE ETOREFRMA P EBEEEILP. REOFRIFAGELEZCHAETAHTLICEVET,

Updated Instruction Manual / Set-up Sheet / Set-up Manual / Gear Ratio Chart :
ENAREIRIREAE / Y Ty TRy b Y TR / T LA ER

English Version / ZEEBhR: http://os.3racing.hk
Japanese Version / B&EBRR: http://www.3racing-jp.com

Specifications /| BEZAN Y7 Tool Include / EGicEHV—Ib:

Suspension/ Front king pin coil spring, rear individual suspension/
HANI 2OV ATEAANAT I AT IPL 2T 2T IV AR 32 _
Transmission/F>AZ w32 3 gear box/3 7Ry IR o P~ qa
Gear Ratio/+ 7 : 2.71:1 AR
Length/2£: 450mm Blamirded
Width/£6&: F/Z70xF188mm, R/U71920mm 30 2000 50
: SILICON OIL 2000 SILCON OIL TURNBUCKLE TOOL - 3mm
4
Height/mz: 95mm SYAVEAIL  2000YAVAAN R—2189 7Y —Ib- 3mm
Wheel base/H1—jb~N—2: 275mm
Tread (F/R)/FL-v F(F/R): F: 168mm / R: 170mm
Tool Required / AELY—Ib :
B oy et 1.5mm Hex Wranch
- i | e
fak rm 2.0mm Hex Wrench
2. Hu.' o gui| 20mm LT
- 5|2 m— O L8 [ 2.5rmim Bol Diver Hex Wrench %:E]
2.5mm Amf—ILFI—
4 Ormim Phillips § dri
- {3 o oo [ eiaie i i gbiibali PLIERS WIRE CUTTER BODY REAMER
| 5.5mm Mut Driver T2 — DA —hya— RTA—1)—T—
e o H." | 5.5+ b EF14
7 S Uy
LT, C S | ) NV cacu | THREAD LOCK
HOBBY KNIFE SCISSORS TWEEZERS | gy A7V g +-LEn
Hws— F g, ] s OVl




You Will Need / A FTORGIBETT:

a. 2 Channel Radio System b. Low Profile Steering Servo
2 Fr/2IViE(RIR O—7a77 VAT TITH—K
c. Electronic Speed Controller d. Motor and Pinion
RBFLAE—-Farykra—5— E—F—-¢E=FXT
e. Rubber Tires and glue f. Polycarbonate Paint for Body Shell
SI =3V EERN Fh—-Fx—rFEEZHE
g. Battery and Charger h. Assembly Tools
Wy T =EFe—p— o b bl |7
b. Low Profile Servos / a—7a771 Il —K
Futaba $9550 $9551 BLSS551
Sanwa SDX-801 SRG-BL SRG-BLS SRG-BLX SRG-BLXTypeR SDX-701 S$X-131
KO Propo PDS-2413ICS
Savox SC-1251MG

e. Rubber Tires / S1{—2414%¥

Ride Japan

No.24005 Front - Medium No.24008 Front - Super Soft

MNo.24006 Front - Hard No.24009 Front - Soft

No.24007 Rear - Medium N0.24010 Rear - Super Soft
Disclaimer:

* The product names and numbers are provided as reference only and are subject to change without prior notice, all brands, product
names and tfrademarks featured are the property of their respective companies and trademark holders and are in no way affiliated with
3Racing or World Space CAD Co.

3Racing do not in any way endorse or sponsor any of the above brands, products or trademarks and vice versa.

SRHEIE.

‘ot eEsEeELLTRHL TS, FEE EETARSIHEVET. 2TD7 3/ Endsi L —FR—YdSdmRBLTEY. AL—3 2297 &
World space CAD Co. OB TlEHVEE A,

L= RO R BR EREB L —FR =PI AR — L TEVE A BOBELRELTY.

Contents / B##
1. Gear Differential / ¥777 — - — — - — — — — — — — — — — — — — — 1-2
2. Rear Bulkhead / U7 I\ IV IANYE — — — — — — — — — — — — — — — — — — 3
3. Motor Mount / E—2—I9/F — — — — — — — — — — — — — — — — — — — — — — — — — — — — — 4
4.GearAssemble /¥70MYT - - - - - - - — - — = — — — — = = = — — — = — — — — — — 4-5
5. Steering System /| AF 7V /GI9ATL — — — — — — — — - — — — — — — — — — — — b
6. Front Suspension Arm/ ZRZPF-X 7= — — — ——— —— —— —— =i i i 7-8
7. Rear Bulkhead Cover / U7 - INIVINY FAIN— — — — — — . - — 9-10
8. Rear SuspensionAm /U7 A 7P—b — — — — — — — — — — - - - — - - — — — - 11-12
9. Front Knuckle & Upper Linkage / 700 Fy 21 & 7vIN—D0 95— — - - - - - - - — — — — 13-14
10. Upperlinkage / PYIN=UI T =) — — — — — — — — — — — e ———— - — — = 15
11.0l8hock /[ AALIaAYYP — — — — — — — — — — — — - -~ 16 - 17
12. Rear Wing Set Assemble / U724y OEIT - — — — — — — — — — — — — — — — — — 18-19
13. Front Wing Set Assemble / 7O/ oA /7y bDOEIET - - — — — — — — — — — — — — — — — 19-20
14. RC Unit Installation & Rim Assemble / RCAZv FOWYFIF &V LOEEIT — — — — — — — — — — 21 - 22
15. Body Assemble / KFFrr—ORIIT — — — — — — — — — — e 23-25

16. Parts Include /f B@lcEDAIIN—-Y - — — — — — — — — 26 - 32



1. Gear Differential / 7577

Sﬂ' SILICON OlL
0 Ml )AZEA Mgy 154%0.3
[Use [itile oll)
\ (LA LB T FEL) Sp?cer

Differential Outer Joint
FATIR—=31

39T Gear Differential Cover

39T Gear Differential Cover (1) WNET TN ouxy

3T FPTZHIN—(1)

187 Bevel Gear 0.8 pitch
18T~~IFT708EvF

%H

39T Gear Differential Housing (1}
T FT7F2I\VIT (1)

O

M5 x 15.4 x 0.3 Spacer (6)
M5 x 15.4 x 0.3 AN—H— (§)

SILICON OIL
e b, o 1

[Use Etile oil)
(3L TRy )

Differential Quter Joint
FAPIR—aq4

— o|

MS5x 15.4x0.3

Spacer
AR—H—

Differential Outer Joint (2)
FITIR—TJa( >k (2)

18T Bevel Gear 0.8 pitch
18TAALHT0.8E W F o

%
1 A

M2 x 10 Pin (2)
M2x 10 E (2)

©

M4 x 1.5 O-Ring (2)
M4 x 1.500U%7 (2)

39T Gear Differential Housing
9T ¥ TFF 2N T

Ay

18T Bevel Gear 0.8 pitch (2)
18TANILF70.8EYF (2)




1. Gear Differential / 7577

Rubber Pad (1)
SIN—/\wF (1)

©

M3.5 x 9.5 x 0.2 Spacer (4)
M3.5 x 9.5 x 0.2 AX—H— (4]

M3.5 x 23.3 Pin (2)
M3.5 x 23.3 £ (2)

| o>

MZ2.6 x 10 Flat Screw (4)
M2.6 X 10 75w kA5 21— (4)

(AN

10T Bevel Gear 0.8 pitch (4)
10TANILF70.8E Y F (4)

M10 x 15 x 4 Bearing (2)
MI10 X 15x 4 X745 (2)

2000 SILICON OIL
2000 U7 A

S

2000

Spacer
AR—t—

M3.5x7.5x0.2

Spacer
AR—t—

M2.6x 10

Flat Screw
FoupkA 02—

Rubber Pad
Si—vF

10T Bevel Gear 0.8 pitch
10T~<~LF70.8EyF

| 10T Bevel Geor 0.8 pitch
10TAR~ULF70.8E v F

#HT7

ig 2000 SILICON OIL
§ 2000 2034

M3.5x 2.5x0.2

Fill oil to the differential up to the top of the Diff pins.
DO NOT fill the diff to the top of the housing.

FIEFANEANBORFIE /D TETH A IVEANTFEL
CHE: NIV DRy TETHAVEANGWTTFEL,

MIOXx 15x 4

N\

B
S\

T
NN

AN
’7




2. Rear Bulkhead / Y7 -1\ Jbo Ny F

Rear Suspension Arm - Left
Y74 A T7—L- 5

M3x12
Button Screw

KA ) a—
-_Fh.‘h.-""l-__
= I M3 x 36
- 4
’ Pin
A cut off _cut off ey
;—ﬂ% {75
|‘ 4. 8mm
= : Ball Stud
bl | P &5 o S Rear Suspension Arm - Right
ol i

. K Y79 A7—L-5M
Rear Suspension Arm - Left (1) ‘ = @) | "'i\
Y7 R7— -1 (1) ' ; X
e O O \ N\
opproximale 4mm
¥ : MW Amm
Z \
-
!- -
7 cut off Ball Stud :
# . Suspension Mount RR+2 (2 Degree)
g < it K—WARYK  GTomrRRe2 ()
Rear Suspension Arm - Right (1) Rear Bulkhead - Left

U102~y F - 0

D77 A7— L - 5l (1)

Mé x L3 x 0.2 Shim (2)

Mé x L3 x0.2 /L4 (2)
4.8mm Ball Stud (2)
4,8mm R— VAR Y F (2)

M3 x 8 Flat Screw (2)

M3 x8 75w hrA7)a— (2)

M3 x 10 Flat Screw (8)

M3x 10 725w AZUa— (8 Main Chassis

[]h M3 x 12 Button Screw (2] AL p—
M3 x 12 REZVRA ') 21— (2) )/_/

M3 x 36 Pin (2) 2 E |

M3 x 36 £ (2)

= -
BT

Rear Bulkhead - Left (1) ‘ Flat Screw

Rear Bulkhead - Right
D710~y F -5l

| I CA GLUE [not included)
- CAYIL— BBICHAE->TLETA)
MéxL3x0.2
Shim
DTN

Y 5 75y bAY2— “5; M3x 10
D771y K - &40 (1) - } Flat Screw
75y RS2~
M3 x 10 M3 x 8 VT _

Flat Screw Flat Screw
ISypkAS 1= FI2VRFAD)2—

o O |
Rear Bulkhead - Right (1)
71N~y -8 (1)

(= [J

) J ;
Suspension Mount RR+2 (2 Degree) (1) assemble view _
AT I FRR+2 (2) (1) | #H37

.



3. Motor Mount / €E=—42—J/hk

M8 x 26

M3 x 8 Aluminum Post
Motor Mmfnt Flat Screw ALF A+
T—42—-37F 75wk Aa)1—

M3 x 12 Flat Screw (1)
M3 x 1275w kA2)21— (1)

[

M3 x 8 Flat Screw (3) Motor Mount - Right
M3 x 8 75y R a— (3) L Vo

%M3 x 6 Flat Screw (1) P
M3x67Z5vFA2')a— (1) ﬁ_,-__%

M8 x 26 Aluminum Post (1)
M8 x 26 ALARA K (1)

M3x12

Flat Screw

o' o o ) e B
Motor Mount - Right (1)

Flat Screw

s

M3 x 8 = | )= e
Flni:gcrew Bl i /A
IS5y A 2— ;S/
Motor Mount (1) M3 x 8
42—k (1) ¢ oo
4. Gear Assemble / ¥F7D$AIT
‘ M2x 10
17T
Gear
P MSx 7 xB8

M2x10 Aluminum Post
Pin AL$EZ -
Ly M5 x 7 x0.2mm
M5 x 45.5 g
M2 x 10 Pin (2) Shoft @ -
— > 7h &
M2x 10 E>/ (2)

M3 x 8 Button Screw (1) éﬂur

M3 x8 RA VA7) 71— “] 7 M5x7x5.5

Aluminum Post
M5 x 7 x 0.2mm Spacer (3)  ALFZb

MS x 7 x 0.2mm AN—H— (3)
@ M8 x 2 Shock Tower Shim (1)
M8 X 23wy T— 4 (1)

@ M5 x 10 x 4 Bearing (2)
MSE X 10 x4 X725 (2)

/ TS M@z N TS
i =)

26T Gear (1) =

26T 77 (1) % = g::aﬁcz-ég:iﬂ.imm

17T Gear (1)
17T F7 (1)
AN—t—
M5 x 7 x 5.5 Aluminum Post (1) /
MS X7 x 5.5 ALIRAH (1) M3 x 8
. M8 x 2 Bufton Screw
M5 x 7 x 8.8 Aluminum Post (1) Shock Tower Shim ~ RE¥AZU2—
M5 x 7 x 8.8 ALRAR (1) 239787~ La

M5 x 45.5 Shaft (1)
M5 x 45.5 >+ T+ (1)

O




4. Gear Assemble / F7 DT

o o

MS x 8 x 2.5 Bearing (2)
MS x 8 x2.5 X7 (2)
MS x 7 x 0.3mm Spacer (2)
M5 x 7 x 0.3mm AN—H— (2)
M3 x 6 Button Screw (1)

M3 X &6 K2 A7) 21— (1)

M3 x 8 Flat Screw (2)

M3 x8 75w bA7V)1— (2

M5 x 7 x0.3mm

Spacer
AN—t—

Bearing

-. AT
\ Spur Gear ot
N RAIS—ET
Button S ‘ o
utton Screw
FR AP 21— ’ ggi'::si?;?;.fl—
Gear Cover
M5 x 11 Post (1) 7118~

M5 x 1TRZ K (1)

Spur Gear (1)
AIN—=F7 (1)

—
F—
T

pas—
o—
—
L
1

Gear Cover (1)
F7H/8— (1)

()
::?ED
&
&0 9
=]
L] L=
=" o

FEITX]

M3x8

Flat Screw
FowpkA)a—

assemble view

2RV




5. Steering System / A7 7V /9 AT L

= M3 Lock Nuts (2)
= M3 Ovo+Hvk (2)

@ﬂ M3 x 6 x 1.0 Spacer (1)
M3 x 6x 1.0 AX—H—(1)

MS x 8 x 2.5 Bearing (2)
M5 X 8 x 2.5 X714 (2)

4.8mm Ball Stud (3)

CHm o m k— x50 o (3)

M3 x 8 Flat Screw (3)

M3 x8 75w kAX71)1— (3)
M3 x 10 Flat Screw (1)
M3 x 10 75w bR 2— (1]

M3 x 8 Button Screw (1)
M3 x8 RE2VA7)a1— (1)

M3 x 8

M5 x 7 x 4.6 Aluminum Post (1)
MS x 7 x 4.6 ALIRAR (1)

1 |

Mé x 20 ALEZ + (1)

Steering Post (1)
ATTITRAR (1)

—

Lower Steering Saver -1 (1)
O—7—=XF7 77114 1\—-1 (1)

O

Lower Steering Saver - 2 (1)
A—="=XFFU A 1\—-2 (1)

Battery Holder (1)
INy TV ) =R )bE— (1)

Bumper (1)
INZIN— (1)

O

Button Screw
AR AT 21—

Mé x 20 Aluminum Post (1)

//m

4.8mm
Ball Stud

R—ILAZvF

Lower Steering Saver - |
O——AFTTFU»Ir1—-]

Lower Ste

=, &> O—T—-RFTUST A1 —-2

Ball Stud
el | P - L

! lill' 2
.I"l.ll i
l / i 7
g
.:I i-l' |
i Al vl

ering Saver - 2

Mé x 20
Aluminum Post

ALK Mhey)

/F’ .
¢ M3 x 10

@/ ALRZ

Steering Post
AF TV TR AR

N

MSx7x4.6
Aluminum Post

M5x8x25
Bearing
ATV TF

M3

Lock Nuts
Owadv k-

Flat Screw
FIvkA)1—

=

ssemble view

#HIZ[X]

Battery Holder
IV T =R —

M3 X 8
Flat Screw
75y hATYa—




6. Front Suspension Arm / ZA7k;YA7—L

Front Upper Arm - Right
ZO2FPunN—7—L -5

M3 Nuts (2) oat Lpper e et Body P
M3 9k (2) 702 b P yIN\—T—L- Rl #‘%‘:—d‘i&ib
Body Post (2]
[[@“ 0 0D K7 —HR (2)
M3 x 8 Button Screw (2) | iﬁm Eﬂgjﬁﬁ; 2T§nlm}
M3 x 8 REVR7)a1— (2) '

ﬂm M3 x 14 Button Screw (2)
M3 x 14 K2 A01) 21— (2)

O |

4.8mm Ball Stud (M3 x 10mm) (4)
4.8mm HA—JVAZY F (M3 x 10mm) (4)

o ®
Upper Deck
Tuwli—F v
M3 x 8
Button Screw
O O Camber & Caster Mount - &
Fe I —EF AR} DA
Camber & Caster Mount (1)
FrN\N—&FvAR2—TTH (1)
Front Lower Arm
Z0O—7—7F—L,
Front Lower Arm (1)
Jovra—7—7—L4 (1) vy
k' Default setting
: BEE S E
Front Upper Arm - Left (1IN0 || 3°
o7 1| My - SV 1L - Y S | \ * Default setting gives the FGX 0 degrees of caster.
2BV 7YN=T =L - Ef “ ] ﬂ: i To increase caster simply mount the Front Lower Arm further
forward.
B Each step change the caster at increments of 3 degrees.
* SAKURA FGXD 7T 74 IV RERF+ A2 —AH0ET Y.
L B - 0 RA—BEMMUINED, 702 K077 — LERICBLT L,
Wiz, 70> a7 7P LERBICBLES, Fr A4—BHRYET,
BEYRF+rA5—RADIEAHTT,
(> Front Upper Arm - Right (1)

JaVh7yvIN—7—/Ix- 518 (1)

A
L0 & %3

Upper Deck (1)
7yIN—7vF (1)

assemble view

AH I




Button Screw
R A2 —

M3x8

.........
Y- P T

assemble view

6. Front Suspension Arm / 77 F-%A7—L

-
.Eg...._
= |
3%
T8
O
]
= |
DA
L=
D B
| ¥
wmm
3nt|
S ak
om 2|
= I g
EJ v Ly
0= £
A% SN
_n -
SN 2% 3
ull._.,.mr_ |0 R =
Oy NN AR
O CO »x X xum,..,. — =
x X MM 238 |
mmn == O 1
S>> mw
T 4
QY
\__ (L] L]




7. Rear Bulkhead Cover / U7 -INIbo~Ny FhIN—

4rmim

Ball Stud
F—=ILAR v F

Damper Arm
Horii—rF—L

4.8mm Ball Stud (2)
4.8mm R—)LRZ Y K (2)

4mm Ball Stud (2)
4mm R—ILRAZ v K (2)

Ball Stud
B=ILARVF

.‘I

Mote : Please repeat the assemble step
for remaining set.

AR EHUIOEFETERLTRYOEY M E
HHILTFEL,

Bearing Holder
AT T RS —

Rear Bulkhead Cover (1)
I IEVAYI Vs ZaNVl o s TACN BN

M3 x 8 Button Screw (2) M3 x 8

M3 x 8 R2A71)1— (2) Button Screw
RRAT ) 21—

Rear Bulkhead Cover
UF -1y Fhl i—

Bearing Holder (2)
NP IVTRIVE— (2)

Gear Differential
¥rr7

Default setting
BIESRE

Note Position Rear

UEEE )7




M3

M5x8x25
) b
M3xéx7
Post
AR

Bearing
~

\

M5 x 7 x0.2mm

DA R—= T T —
Spacer
AR—4—

Countersink Washer

\
¢

Flat Screw
ZoupbA2) 21—
\ M3

MIx 16

\
T

_
f I_......_..
| 5%
e 0w [
= —
By )\ 258
G?\\\s@ ™ oih
Wﬂ x =T h £
- e
& Q, §
@ | = |
SN ~ O
oD w U |
O R S_Wﬁﬁ
= At
Yy
p: T
.,
B.m.__._.).. =
M h= T T
QJ
Ty =~ ~0
b %
o
=2

ol

4.8mm
Ball Stud
F—=ILARvF

(2)

M5 x 8 x 2.5 Bearing (4)

M3 AV R— Ty v — (2)
© M5 x 8 X 2.5 X714 (4)

M5 x 7 x 0.2mm Spacer (2)

M5 x 7 x 0.2mm AX—H— (2)

©

M3x 16 75vhA7) 21—
M3 Countersink Washer (2)

O

M3 x 16 Flat Screw (2)

B

7. Rear Bulkhead Cover / U7 - INIbo~Ny FhIN—

M3 x6x7RAK(2)

4.8mm Ball Stud (1)
O, grm 5— 259k (1)

“: M3 x 6 x 7 Post (2)

assemble view

#H I

-10 -



8. Rear Suspension Arm / U779 X7—L

M3x 18

Tumbuckle
= e AT J [F

7 1 amgmm-—{ FO
4.8mm Ball Stud (4) L

M3 x 25 4.8mm x 12mm
_ Turrlbut:hzle Ball Cap
©I :| R="21\w21b E=ibF v

4.8mm x 12mm Ball Cap (4) Cﬂ—é |'|'|'H.'.'.'.'.l_I_I_|_|'|'|'|'IEJI
4.8mm x 12mm R—)bF v v 7 (4)

4.8mm x 15mm Ball Cap (4) Ball Cap
4.8mm x 15mm R—JLbFv v (4) F—lF vy

gpproximate émm
nE smm

I8l EO

assemble view

AH L[]

AP 5;(@ upp{;ﬂq?ﬁ#mm
O] vl (B ﬁ O

assemble view

gy N\

M3 x 18 Turnbuckle (2) [ Note : Please repeat the assemble step for remaining set. ] A1

M3 x 18 2—>/1\w7Ib (2) TR MROIRFETSRLTEYD Y MEEII FEL,

O ALY
M3 x 25 Turnbuckle (2) el
M3 x 25 Z—21\v 1L (2) R7YY

1
e | o 8 0
Universal Shaft - 42mm (2)
AN 7k - 42mm (2)

O MS x 10 x 4 Bearing (4)
M5 x 10 x 4 X771)2/%5 (4)
7Ze)

Rear Upper A Arm - Right (1) Note : Please follow the assemble

4.8mm

\

TP ATL M) | | g BERE SO,
‘e >

4. 8mm

Ball Stud
7 | 17~ B0

s '..E. '_.'.:‘:‘:_... '.‘
5 . . :-

Rear Upper A Arm Left (1)
Y7 T7wiIN— AT7—L-Ef (1)

Rear Upright - Left (1) sty et
U7 TwTS5A -8 (1)

Rear Upright - Right (1)
D7 -7vT24 -5 (1)

Ball Stud
ket 1R &= O

Universal Shaft - 42mm
A=/ =YL TR -42mm

assemble view
AT

assemble view

AH I

-11 -




8. Rear Suspension Arm / U779 X7—L

M3IxB
M3x 16 ?-’” Button Screw
Button Screw e el

RRA) 21—

procedure for another side.

MNote : Please follow the assemble
TR BIOMOEILIZEFICTE8R T L,

(I M3 x 6 Set Screw (2)
M3 x 6 v hA7)a1— (2)

M3 x 20 Pin (2)
M3 x 20 £ (2)

sy

M3 x 8 Button Screw (2)
M3 x 8 REAVAU1)a1— (2)

| o

M3 x 16 Button Screw (2)
M3 x 16 REZVAT)a1— (2)

Set Screw
Ly b A7) 21—
=t M3 x 25

Tumbuckle -
e AT |

Note : Please follow the assemble

procedure for another side.
CAE: BDOROMEILIEIEFICSBR T EL,

.

M3 x 18
Tumbuckle

Lo

assemble view

I

- 12 -




9. Front Knuckle & Upper Linkage / 7R bk-FY2I1V & 77IN—=D 20—

M3 x 3 Set Screw (2)

M3 x3 v hbA71)a— (2
M3 x 5 x Tmm Spacer (4)
M3 x 5 x Tmm AX—1— (4)

@ 2.5x 6 x0.4mm E-Ring (2)
2.5x 6 x0.4mm EU>7 (2)

A\ M5 x 8 x 2.5 Bearing (4)

) M5 x8x2.5~71)>%4 (4)

4.8mm Ball Stud (2)
4.8mm R—JLAZ Y F (2)

&

M8 Collar (2)
M8 HZ>— (2)

M3 x 6 X 10 Aluminum Post (2)
M3 X 6 x 10 ALIRA K (2)

(@

4.8mm x 15mm Ball Cap (4)
4.8mm x 15mm R—)bF+v 7 (4)

(D

M3 x 20 Button Screw (2)
M3 X 20 RZ AT 21— (2)

o Jmm
Knuckle Arms Pin (2)
Ty IV T —LEY (2)
I l

M3 x 30 Pin (2)
M3 x 30 £ (2)

(A )

M3 x 35 Turnbuckle (2)
M3 x 35 2—>1Vu )b (2)

Knuckle Arm - Left (1)
Ty ZIL7— L - 4 (1)

rL

.

Knuckle Arm - Right (1)
Fu IV 77— L -5l (1)

w

M3 x 35 4. 8mm x 15mm
Turnbuckle Ball Cap
- C JACTE | P F—ibFru
25x6x0.4mm
E-Ring
EL 4
M3 x 30
| Pin
-

]

M3 x 20
Button Screw
PR A7) 21—

Knuckle Arm - Left
Fu b F—L -

4 8mm

Gt
Ball Stud
F—ILARYF

approximate 20mm

-

Of ke FO

assemble view

#H1T[

]

assemble view

AR IT

-

"-i-‘-"

Note : Please follow the assemble

procedure for another side.
TR MORIOBIIIZIBFICTEETEL.

Knuckle Arms Pin
+waib =L

M3xé6x10
Aluminum Post

/ ALFEAF

MSx8x25

Bearing
@ AT T
M3x5x Imm
Spacer
A=t —
M3Ix3
set Screw
kA2 21—

assemble view

FEIT

Qé\

M8 Collar

MB H5—

(

-13 .-




9. Front Knuckle & Upper Linkage / 7R bk-FY2I1V & 77IN—=D 20—

Note : Please follow the assemble

procedure for another side.

23R BRI B

TBRTEL,

L -

Gd

S
SEWN
fﬂllm- ﬂ_._.h.__........_.
2EN =R
A A X
0 —~
i i 2 5
..n_..d. 4
oo 3 u)
X ™ ™)
O O ¥ X
X ¥ L
wn w QO
N N WMM

2.5 % &6 x0.4mm

(s

-

S 2
%

MO5x3.5x65T5
spring
AT T

<]

-14 -



M3 x 35
Turnbuckle
="

approximate 21mm

O

4 8mm x 15mm
Ball Cap

OF o FO

F=bFr

assemble view

HEITX]

Ball Stud

4mm
F—IWAZYF  F—IARYF

4. 8mm
Ball Stud

10. Upper Linkage / 77viIN=Y2 45—

S
A
Q +
¥
=
B %
£ E
& &
5 6
4
T & £
e &
023
= =r

wﬂ.m
= O
o 3D
[l
.m_,/.
0 5 |
= A
uw) uw)
)
b4
N ™
==

I Stud (1)

a

4.8mm R

w (1)

— VAR

4mm Ball Stud (2)
Amm R—JLAZ v F (2)

e,

assemble view

AHIIE

-15 -




11. Oil Shock / A€ Ivravo

® 1.5 x 4 x 0.4mm E-Ring (4)
1.5x4x0.4mm EU>/7 (4)

Shock Piston(2 Holes) (2)
avIEAN(2FR—IV) (2)

4mm x 9 Ball Cap (2)
4Amm x @ R—IbFvv 7 (2)

AqDdl

Oil Shock Body (2)
A3y IRT1— (2)

M4 x 58 Post (2)
M4 x 58 KRR (2)

LL .

M2 x 83 Shock Shaft (2)
M2 x 83 3w+ 7k (2)

S0 #700 OIL
,:“ #700 AL

1.5%x 4 x0.4mm
E-Ring
Ev 4

Shock Piston(2 Holes)
3y IR R (28—Ib)

M2 x 83

Shock Shaoft
= BLr Br s

Qil Shock Body
FAIauvPhiT1—

4dmmx 9

Ball Cap
F=lbF T

INCORRECT

FEM

# @ Please Pre-thread the ball end hole using an M3 screw.

i oA A F=ILORIL. MAZS Y 2= ICLRICR—IL I FR— L ERMSH T TFELY

o lmm
-l

1.Fully pull the shock shaft to make the piston at the bottom of the shock body.
Then hold the shock upright and overfill the shock body with shock oil slightly.
Ay e 7 ESWT. EA B3 v Y RT —ORETICLTTFEL,
FMIC/Aav I ESIVWT, Yav I RT—IKa v 7FMIVEL LT ORABET
FALTFE,

2.5lowly move the piston up and down to allow the bubbles to nse to the top
until no more air bubbles appear.

seati by FAFENE LS, EAFELTFICERLTTFEL, SabB(R5ET.
EA R OBEERTTTEL,

3.Pull the shock shaft to moke the piston at the bottom of the shock body again.
Add shock oil as necessary.Let the shock rest for 5 minutes to allow the air
bubbles to escape.

L BE3v 7y 7 bE VT, EA B3 v P T ORETICELTTFEL, #E
THENE., Yavy74LILEMTELTTREL, Saifdhassoiic, 58C6Whi/avy
EWMATFEL,

4 Place the shock silicon cap on top of the shock body from a side.
Some oil will leak out and it is normal.

aw R )AFyy TEHBIC, av P RT 4 —IKBVTTTEW,
DBOF A ILHBNTRLIOPEEDRRTT.

5.Fully tighten the cap and clean off any excess oil.
Fy v 7EZL2OURUEHSERIOT. BN I ER>TTFEL.

P71 SILICON OIL
sﬂ L) o e o [

-16 -




11. Oil Shock / A€ Ivravo

Upper Cover__

E‘i Fuwi\—hi—

l Shock Top Plastic Cap

Shock Silicon Cap (2) shock Top Plastic Cap
|]:I 3y ) A Fvv 7 (2) E 3w by I ISAF U vy T
Upper Cover (2) Lf &
N~ I—(2)

D il?f ;‘:fﬁ[ﬂ%”;?#ﬁ‘?’y”? ’@ Shock Spring Base Cover

=}

awP AT =2 hi\—

Shock Top Plastic Cap (2]
VI N T TSRAFvoFvv T (2)

. INCORRECT CORRECT
I N\ FIER ER 2
I j:/? Cover the shock silicon cap fo '@

- i shock body, it will case some
Shock Spring Base Cover (2) oil will leak out, this is a normal

= (]~ o o situation. ‘

ZAYVIRAT L TN=RAIN— (2) S auh REF A=l av s Tt ey M1.3x10.5% 2217
FEMUMTREER. DBROA A ILER Spring

‘\MWM hEd, FREEROERTT. S

M1.3 x 10.5 x 22 T7 Spring (2)
M1.3x 10.5x22T7 ZFU>4 (2)

L AT -r assemble view
(O
oS R\ {817
—— -k

»
jn~

u:fa.g“r T

assemble view

RV

-17 -



12. Rear Wing Set Assemble / Y715ty bDEILIT

B

M2 x é Flat Screw (6)

T M2x6 725w bRV a— (6)

o M2 x 6 Tapping Screw (1)

M2 6 RVET AT ) a—(]
|-* M3 x 8 Button Screw (2)
\ M3 x 8 REZVAT)1— (2)

M3 x 12 Button Screw |

)

| __ i

Wing Tail
DT T=Ib

Wing Tail Bottom
A F— Ik

l- M3 X 12 REA71) 21— (4) i’,#:lip;iig Screw
e o e Crl
B,
M2 x 6
‘E] F[{.‘-IfIS{:rEW
® 75y kARG 1—
\JOlI
Wing Rib (1) O
212707 (1) Side Wing - Right
oA Ko - Gl
B, O >
Wing Tail (1)

7147 7—1b (1)

©

Wing Tail Bottom (1)
D427 T—IViRkLA (1)

- G - |
- =

Side Wing Bottom (1)
HARIA42T7 KL (1)

ﬂ

Side Wing (1)
YA F2127 (1)

K

Side Wing - Left (1)
YA R4 >4 - 140 (1)

-

Side Wing - Right (1)
AR5 - B4l (1)

M3Ix12
Button Screw
RRA AT 21—

Wing Rib

227 UFNY =

M3x8

Button Screw
KRR AP ) 1—

B ,.--‘:--*ﬁi:.'.‘ 4>
S (OIS
R P T TARS )

_-E'Ell=l_';:._

e = g hy *'fl-

Side Wing Bottom
YA KA 4 b L

M3 x 8
. Button Screw
S RELAG) 21—

Side Wing
YA E2AT

Side Wing - Left
A R4 -

M2 x 6
Flat Screw

_'_- 759 hA9Y1—

M3 x 12

Button Screw
PR T ) 1—




12. Rear Wing Set Assemble / Y715ty bDEILIT

M2.6x 6
i; Button Screw
M2 x & FRAAZZ)1—

Flat Screw
i d o S b e Sy N Upper Side Wing
Tl \—tA Fa4d
~ M2 x 6 Flat Screw (4) | ,‘\
' M2x 6 75y RRTY1— (4) \>= ..

[ M2.6 x 6 Button Screw (2)
M2.6 X 6 RRAVA)1— (2)

— ——

©f©

Upper Side Wing (1)
TYN—=HA 21427 (1)

assemble view

fH1r

13. Front Wing Set Assemble / 7O o125ty FOREIIT

Front Upper Wing - Right
M2 X & ZOV b7 uiIN—24 4 - 5
Flat Screw

FoykA 31—

Front Upper Wing - Left

) M2 x 6 Flat Screw (6) FOVRPYIN—I1 Y -

M2x 672k A7)1— (6)
7O ko4>045 (1) _
Front Wing

( O bAoA

Front Upper Wing - Right (1)
O 7vIN—214 25 - Bl (1) Side Wing - Right

( YA Foa24 - 5l
Front Upper Wing - Left (1)
thj

M2 xé

Flat Screw
FovAo)g3—

Side Wing - Left
WA 7 - EM

IOV NP~ 25 - 6 (1)

M2 x &

%3
Flat Screw

Side Wing - Right (1)  Side Wing - Left (1) 75y bRY Y2~
YA 7 -8R (1) YA 7 -1 (1)

-19 -



assemble view
#HITE

)

A

2 g
oL z |
0% o
W_w, o ;
P mumﬁ A
5 <53% )
S @ 5&

&= N S 2%

Nose Mount
S=XI g

M3 x8
= Button Screw
R A7) 1—

Button Screw

M3 x 8

13. Front Wing Set Assemble / 7M1 51y FOEIIT

== =% m m = S/AY
2| 3| q_./. _ = = =& ..
or o H —— @ . ~ 8 m.ﬁ. G
o 0= == == — |
X X 2 | —= 21 > w5 : o 5o
m m ...H...J gl 1IN D_.I/ d.“..... _,....l.“.“.*_,.\M@v * -l SM..__
2N 20 NmH; AHv 5 A iz Q o 4 2 ER
58 & 3 3 8 =)l &oo g T %83
2% % R 5 1 85 €2 22 A\ A~Y 23%
00 ® oA ar, o4 Sa ‘ )
X X X X s _ _ _ _ QX > £ & ™ ,
MM Om B 5 o | =\ ”
“M Mm “M Mm (o e A W_W_ ,,H-u
— — e, ran =N 0O g
X X
| | TRl 1]
— ,IMM = =




14. RC Unit Installation & Rim Assemble / RC=v ORI & ) LDEIIT
|

Servo Saver
H—Rta/\—

ARy

©

Servo saver - TAMIYA
FLUTABA

--.-_z:_.__H — A= - TAMIY A
FUTARBA,

MIx8
Thread Screw
M3Ix8 ALy EZ ) a—
Button Screw -

R A2~

Servo Saver
H—Re1 11—

Servo (not included)

'=-..___.---""‘r
o M \ ServoSaver-SANWA, JR Pt P e
ACOMS, KO Ty e
@ H—it 18— - SANWA. JR pould- At el @
ACOMS. KO
assemble view Servo saver - SANWA, JR
T ACOMS, KO
o Servo Saver - TAMIYA HI e AN R
FUTABA 4.8mm x 15mm ACOMS. KO
@ H—dit 11— - TAMIYA Ball Cap
FUTAE.A P | F= =2
O Cﬁj—-/ﬂ\\-—ﬁzc)
O |Servo Saver o bnckis
'I;I'—di“lz-*rf \— approximate 46mm A A

O

Bk
-

)

Servo Saver Sypring - Silver (1) / Gold (2)
H—Fl A I—AT V7= 25— (1) f T—IVE (2)

M3 x 8 Thread Screw (1)
M3x8 ALYREZAZYa— (]
M3 x 8 Button Screw (7)
M3 x 8 REZVAZ1) 21— (7)
M3 x 8 Flat Screw (2)

M3 x8 75 v hRZY1— (2)
4.8mm Ball Stud (1)
4.8mm R—jLAZY F (1)

ey

LA

M3 x 58 Turnbuckle (1)
M3 x 58 2—> 18yl (1)

O]

4.8mm x 15mm Ball Cap (2)
4.8mm x 15mm R—JbF+vv 7 (2)

Double Side Stick Tape
mET—7

.}

N

O | Servo Post (2) | Button Screw
$—RERL (2) | 7

M3 x8

Flat Screw
o AR

AR 44mm ‘

assemble view
MITE

Receiver

(not included)
Lir—i—

Double Side Stick Tape

mEF—7
Motor (not included)
—tf -3 A
M3 x 3 E—2— (HRICREENTVELA)
Set Screw
twpAP1—
(not included /

M3 x8

WRBICREENTVESA)

HRICRFENTUVERA)

Button Screw

FR AP 21— 4.8mm

Ball Stud
F—ILA S F

M3Ix8

Button Screnw
A=~

.--"'"-"

H—RERA

48 Pitch Pinion Gear 18T|not included)
A EvFEZF T I8 (BBICEIENTVEEA)




14. RC Unit Installation & Rim Assemble / RC=v ORI & ) LDEIIT

M3 x 6 Button Screw (1)
M3 x 6 REA71)a— (1)

-

IS
S

| | B

Antenna and Antenna Rod Head (1)
FrTrr &7 raviEaAavEF (1)

T

ESC Holder key (1)
ESC RILA—F— (1)

Antenna Post (1)
TR AR (1)

Body Clip (1)

Front Rim (2)
a4 (2)

Rear Rim (2)
)77 L (2)

M2 x 10 Pin (4)
M2 x 10 £ (4)

Flanged Nut (4)
72T Fvk (4)

y Adaptor (4)
T7RATZ— (4)

ﬁ?#—?Uw?(H'é';i

ESC Holder key
ESC HRid—%F—

Battery (not included)
Iy T)— (MRIKEREENATVELEA)

Rim Assemble / YLOFEIIT
[Reur Rim / U7V LA ]

Front Rim

Flanged Nut
239 Fwh

|

M3 x &
Button Screw

MmE7T—7

Adaptor
FAdTe—

Double Side Stick Tape

—

Antenna and
Antenna Rod Head
FArT &

FrFHOy EayE

Antenna Post
FrTHRAR

Body Clip
i el L B g

ESC (not included)
ESC (HRITHIENTLERA)

Rear Rim

D7) L Flanged Nut

Sy

procedure for another side.

Mote : Please follow the assemble
TAE: AOAIOEILLIZIEFICTEEB T I,

-22 -



15. Body Assemble / R7r—D$EIIT
|

make Smm hole
make 3mm hole SmmoRESITT FEW

IMM@ORESRFTTFEL

make 5mm hole

SmMMOFEHITT '

cut away
MUELLT ST

make 5mm hole
ammDnRESHITTFEL

Before painting the body - cut away all unneeded areas
of the body shell as illustrated using a pair of curved
scissors and create 5mm holes for body posts and a 3mm

hole for the driver helmet using a body reamer.
FRTHHNC. A FALDBY THREEH TR T —OFSEZE S
EPVE, RFa—)——TRTA—RAFEFSAI =LA
FERTEAEOHTNTNSMMAREIMMINERMITTIREE L,

cut away

@ Clean inside of body well with detergent removing
YIEELT T

any oil and dust then rinse with water.

Rest body in a dust free area and allow it to air dry
before applying polycarbonate paint to the inside
of body.

AR THEEEEELLET,
KEWTHERISERDRLTHSEDGWVBETEO LT,

When Spraying paint to inside of body, spray in even light coats
and allow each coat to dry before spraying the next.
RTa—ORREATL—TEETIHHFIC. —HERETIC,

RIS TENNTHE ETLEEL,

AL A=Wl EZRODTHORDL AV —2RR/LTIEEL,

Remove protective film from outside of body after paint has dried.
| BHARSICREWS R T —DERE 7 IVLERHLET,

.23 .



15. Body Assemble / R7r—DHIIT

® M2 x 6 Button Screw (6) T
“-@ M2 x é6 RRAVAT1)a1— (6) C/Eﬂ@ @a:k:um
M2 x 6 Tapping Screw (§) | J g ﬁ W
(e M2x é62vEVTRA71)1— (6) e ®
:mc? M2.6 x é Tapping Screw (1)
O,

M2.6x 6 Z2vET AT a1— (1)
M3 x 6 Tapping Screw (1
M3 x & 2vEVTRAD1)a— (1)

®
M2 Nuts (6)
M2 F v (6)

o u‘,‘_: ii\-‘_ ‘ f y "..-' -..l.

. e -i?,..--._ A, -_____? 1

. \\""-.t-. mn}g:?mg'n'hpla: \

Emmﬁi.ﬁi:ﬁﬁgu '
| i

make 2mim hole '
2@y BT TR

Note : Please follow the assemble

procedure for another side.
TAE: BIORIOMEILIFIEFICTEETEL,

Double Side Stick Tape (1)
mEr—>7 (1)

Double Side Stick Tape
mmT—7

Double Side Stick Tape
Am@mT—7

Double Side Stick Tape
BT —7




15. Body Assemble / R7r—DHIIT

VAR Body Clip (5)
% RFE1—2)v 7 (5)
Body Post Cushion (2)
= RTFa—RAMIv3> (2)

Body Clip
RTFa—a)uS

By Body Post Cushion
RFrar—RA LT viras

Body Clip

Rra=o0v7 Body Clip

Fra—o0eT

assemble view

ME L[]




16. Parts Include / ®HamicES&HBIN—Y

39T F772h1v— (1)

M3.5 x 23.3 Pin (2)
M3.5x23.3 £ (2)

1

39T Gear Differential Cover (1) 39T Gear Differential Housing (1)
39T ¥ T 2INDZT (1]

R

o]

O

M5 x 15.4 x 0.3 Spacer (6)
M5 x 15.4 X 0.3 ANX—H— (§)

©

M3.5 x 2.5 x 0.2 Spacer (4)

(Duiiis

Differential Outer Joint (2)
TIT70A—T314+ (2)

M2.6 x 10 Flat Screw (4)
M3.5x92.5x0.2 ARN—H—(4) M2.6x 1075w bA9)1— (4)

M2 x 10 Pin (2)
M2x 10 £ (2)

©

M4 x 1.5 O-Ring (2)
M4 x1.500U27 (2)

C

M10 x 15 x 4 Bearing (2)
MI0x 15 x 4 X774 (2)

Rubber Pad (1)
S/I\—=/\Y R (1)

Y

18T Bevel Gear 0.8 pitch (2)
18T~ANILF770.8EvF (2)

ARR

10T Bevel Gear 0.8 pitch (4)
10TANJLF70.8E Yy F (4)

{®) 2000 SILICON OIL
2000 L DR 7

® -

J CZEA,

(&=

@ Rear Bulkhead - Left (1)
7 INJbI~Ay R - &8 (1)

(® Rear Bulkhead - Right (1)
D771y R -5 (1)

H 2T FRR+3 (3E) (1)

B AT FRR+2 (28) (1)

(® Motor Mount - Right (1)
£—5—<y k- Al (1)

(® Rear Bulkhead Cover (1)
D77 1o~y FAIR— (1)

(@ Gear Cover (1)
F7H/1\— (1)

@

(® Suspension Mount RR+3 (3 Degree) (1)

® Suspension Mount RR+2 (2 Degree) (1)

Damper Arm (2)
A IN—T—1x (2)

mvd
1B

-




16. Parts Include / ®HamicES&HBIN—Y

i

B

N

Rear Suspension Arm - Left (1)
777 —L- KR (1)

Rear Suspension Arm - Right (1)
D77 Y A7—L-5R (1)

Front Lower Arm (1)
ZOR——7—=k 1)

@

Front Upper Arm - Le (1)
O 7P vIN—=7—L-Efl (1)

Rear Upper A Arm - Right (1)
D77 wIN— A7—L-A4 (1)

Rear Upper A Arm Left (1)

Front Upper Arm - Right (1)
D7 7wiIN— A T7—L-E/ (1)

70 PyIS—7—L- A (1)

17T Gear (1)
17T €7 (1)

M5 x 7 x 0.2mm Spacer (3)
M5 x 7 x 0.2mm A~—H— (3)

MS x 7 x 0.3mm Spacer (2)
M5 x 7 x 0.3mm AN—1— (2)

M3 x 6 Button Screw (1)

M5 x 10 x 4 Bearing (2)
MSE X 10 x 4 X774 (2)

M5 x 8 x 2.5 Bearing (2)
MS x 8 x2.5 X717 (2)

26T Gear (1)

26T 7 (1) Spur Gear (1)

AIN—F7 (1)

M5 x 7 x 5.5 Aluminum Post (1)
MS X7 x 5.5 ALRAH (1)

M5 x 7 x 8.8 Aluminum Post (1)

M3 x 675y kA2 a— (1)
M3 x 8 Flat Screw (7)

M3 x8 75w kAT 1— (7)
M3 x 10 Flat Screw (8)

M3 x 10 725y A1) 21— (8)
M3 x 12 Flat Screw (1)
M3x 1275w rA7)21— (1)

M3 x 6 REVZZUa— (1) :
M3 x 8 Button Screw (4) m% i :g F&Z[g] © M5 x7 x8.8 ALRAF (1)

M3 x 8 REZUZH1)1— (4) .

M3 x 12 Button Screw (3) | mg X gg illijTmhun? Post (1)
M3 x 12 RE>R51)2— (3) M3 x 36 Pin (2) X RAR(1)

M3 x 6 Flat Screw {]} M3 x 36 >/ {2} T -~ [”

Mé x L3 x 0.2 Shim (2)
M6 x L3 x 0.2 >/ L (2)

O

M5 x 45.5 >+ 7k (1)

4.8mm Ball Stud (2)
4.8mm R—)VAZ Y (2)

M5 x 11 Post (1)
M& X TTRAR (1)

" A
Motor Mount (1)
E—2—7b (1)

M8 x 2 Shock Tower Shim (1)
M8 x 2 3ws2 77— L (1)

Double Side Stick Tape (2)

mET—7 (2)
Main Chassis (1)

|©
AL — (1)

Antenna and Antenna Rod Head (1)

P& FrriraylsyE (1)

-27 -



16. Parts Include / ®HamicES&HBIN—Y

r:1

£

<

®

X
-,

g5/ O

= M3 Lock Nuts (2)

= M3 avosrvhk (2)
M5 x 8 x 2.5 Bearing (2)
MS x 8 x 2.5 X715 (2)

4.8mm Ball Stud (3)
4.8mm R—JVAZ YK (3)

®
C
o ,
@ !
= M3 Nuts (2) @ ﬂ M3 x 6 x 1.0 Spacer (1) @/\OJ
- M3 Fvhk (2) M3 X6 %10 AN—T—[1]

M3 x 8 Flat Screw (3)

M3 x8 75w A7) 21— (3)
M3 x 10 Flat Screw (1)
M3x 10 72y FAZ)a— (1)

M3 x 8 Button Screw (6)
M3 x 8 RZ/A71)1— (6)

@ Lower Steering Saver - 2 (1)
A—J—XF77)27124I1\—-2 (1)

(@ Lower Steering Saver-1 (1)
O—J—RF7Uv5 45—~ 1 (1)

(® Bearing Holder (2)
X7 VT RIVE— (2)

@ M4 x 58 Post (2)
M4 x 58 KR+ (2)

(® Rear Upright - Left (1)
D7 7wTSA - &/ (1)

® Rear Upright - Right (1)
U7 -7vFS54 -4 (1)

(@ Battery Holder (1)
INyT)—RILE— (1)

M5 x 7 x 4.6 Aluminum Post (1)
M5 x 7 x 4.6 ALRA (1)

[ Mé x 20 Aluminum Post (1)

Mé x 20 ALEZ F (1)

Steering Post (1)
AT TVITRAN (1)

: m 4.8mm Ball Stud (M3 x 10mm) (4)

[ﬂm M3 x 14 Button Screw (2)
M3 x 14 REZATV) 21— (2)

4.8mm R—JLAZYE (M3 x 10mm) (4)

Servo Post (2)
H—RKRAk (2)

Front Upper Nose (1)
2R rvii—=/=% 1)

Camber & Caster Mount (1)
FrN—&FYRAE—XV/ (1)

|

ESC Holder (1)
ESC KILA— (1)

Upper Deck (1)
=Ty F¥ 1)

- 28 -




16. Parts Include / ®HamicES&HBIN—Y

W MO.5 x 3.5 x 6.5 TS Spring (2)
B i O i MO.5 x 3.5% 6.5T5 ZF1)>4 (2)
Q Kﬁ) kﬁ) = = = ~ = L:) 2.5x 6 x 0.4mm E-Ring (8)
Ol Ml Al Ml ¢ o — | — @ 2.5%x 6 x0.4mmm EU>/% (8)
'E q D L D i M3 x 6 Set Screw (2)
S| U U U U 7 N =l M3 x 6 £ k2221 — (2)
‘1'_ - e - o - et = .
- B R » (I? (I—f (E ) (Y (O o M3 x 3 Set Screw (2)
= M3 x 3ty kRZ2— (2)
4.8mm x 15mm Ball Cap (12) 4.8mm x 12mm Ball Cap (4) |[ ﬂg X Z X ; ;GSUQA
4.8mm x 15mm R—)bF+v 7 (12) 4.8mmx 12mm R—ILFv+v 7 (4) X6x7HhAk(2)
M2 x 10 Pin (4)
uﬂﬁﬂmﬂ E}ID' 2 @ M3 x 6 x 10 Aluminum Post (2) — pmox 10 Py (4)
M3 x 6 x 10 ALRA (2) |
Universal Shaft - 42mm (2) M3 x 20 Pin (2)
AZN\—HILv Tk -42mm (2) Q M5 x 10 x 4 Bearing (4) M3 x 20 2 (2)
_ M5 x 10 x 4 N71)>% (4)
I] ******* Knuckle Arms Pin (2) M3 x 30 Pin (2)
O :
FuIIVT—LEY (2) M5 x 8 x 2.5 Bearing (8) I 0 M3 x30 e (2)
MSx8x25X71)7 (8
i i ®
M5 x 7 x 0.2mm Spacer (2) )
M3 x 58 Turnbuckle (1) M5 X 7 X 0.2mm ZR—4— (2) [—_—
M3 x 58 2—>1\w )b (] | | i
(1) M3 x 5 x 1mm Spacer (4) Turnﬁbu;::kle Tool - 3mm
M3 x 35 Turnbuckle (3) M3 Countersink Washer {2} 4.8mm Ball Stud (8)
JHTOEE <O Flanged Nut (4) O fm 4mm Ball Stud (4)

M3 x 25 Turnbuckle (2)
M3 x 25 Z—>1\w2Ib (2)

gy

M3 x 18 Turnbuckle (2)
M3 x 18 2—>2/1\v7I1b (2

D— M3 x 16 Flat Screw (2)

M3 x 16 75w kZ&12— (2)

50Ty (4)

[[bﬂmmmmm M3 x 20 Button Screw (2)
M3 x 20 R2A01)1— (2)

M3 x 16 Button Screw (2)
M3 x 16 RA/A2') 21— (2)

M3 x 8 Thread Screw (1)
M3 x8 ALy FAZ)a— (1)

4mm R—)LAZ Y (4)

4.8mm Ball Stud (3)
4.8mm R—)LAZ v K (3)

M3 x 8 Button Screw (12)
M3 x8 RE/A71)a1— (12)

M3 x 8 Flat Screw (2)
M3 x 8 75y kA& 2— (2)

W

=

— O]

®
@@
© B
( ®

@

S

() Knuckle Arm - Left (1)
T 7IL7—L - K (1)

@ Knuckle Arm - Right (1)
Ty o7 —L-5H (1)

(@ Adaptor (4)
TAT2— (4)

@ Antenna Post (1)

¥

>FFRAR (1)

® M8 Collar (2)
M8 H5— (2)

-29 -




16. Parts Include / ®HamicES&HBIN—Y

Shock Piston(1 Hole) (2)
avZEAR(1R—IV) (2)

/©

Upper Cover & Oil Shock Bod

1.5 x 4 x 0.4mm E-Ring (6)

69 1.5 x4 x0.4mm EJ>/% (6)

4mm x 9 Ball Cap (2)

Shock Silicon Cap (2)
oawy)aAvFrv T (2)

T vIN—IN—=&FAAIWaviRT1— (2)

Shock Piston(2 Holes) (2)
3vIEA R (27— (2)

IS
i

y (2)

&

N Shock Top Plastic Cap (2)
Y v I by T ISAFvIFvvT (2)

Shock Piston(3 Holes) (2)
avIEAR/(3R—IV) (2)

Shock Spring Base Cover (2)
AV IR T ) GR—=ZAHIN— (2)

M2 x 83 Shock Shaft (2)

© 4mm x 9 R—JbF+vv 7 (2)

I

M1.3x10.5x 22 T7 Spring (2)
M1.3x10.5x22T7 R7)7 (2)

#700 E7L0Te
#700 A1)

M2 x 83 3ws 47k (2)

® Wing Rib (1)

2477 (1)

@ Wing Tail (1)
91T F—Ib (1)

<D

® Side Wing - Left (1)

A
D @

A R4 - Efl (1)

. M2x 6 Flat Screw (12) ]m
R M2x 6 75vbkA7Ua—(12) 1~

M2 x 6 Tapping Screw (2)
M2 x 6 ByEVTRAI)a1— (2)

Ty
Y
o L

® Side Wing Bottom (1)
HA R4 R (1)

® Upper Side Wing (1)
TwIN—HA o425 (1)

® Wing Tail Bottom (1)
YA F—IVRE A (1)

(@ Side Wing - Right (1)
YAR2427 - 6841 (1)

Side Wing (1)
YA KA (1)

M2.6 x 6 Button Screw (2) 4
M2.6X 6 RRAD1)a—(2) |
M3 x 8 Button Screw (2)
M3 x 8 RaA71)1— (2)

1

T

M3 x 12 Button Screw (4)
M3 x 12 RER71) 21— (4)

- 30 -




16. Parts Include / ®HamicES&HBIN—Y

y
1 I

Front Wing (1)
ZaxboAa7 (1)

II

® Front Upper Wing - Left (1)
® 2OV c7vIN—04 27 - E4 (1)

@ Front Upper Wing - Right (1)
OV 87vIN—04 257 - B4R (1)

® Side Wing - Right (1)
Ha K124 - A8 (1)

] QZ\ @ Side Wing - Left (1)
’4/ YA K425 - &6 (1)

%ot

L
=

e[ e

)

"

m (® Body Post (2)
\ o | O { b RFL—HZP (2)
Ly
p o d .t ® Nose Mount (1)
® (@ Front Body Post (1)
©) O 7OV bRTa—HRAM (1)
Bumper (1)
15— (1)
(® ESC Holder key (1)
% Body Clip (8) ESC RILA—F— (1)
: Ny G A B
Rz 242 ) ® Body Post Cushion (2)
. M2 6 Fiat Screw (8 NN FeRE )
M2 x 6 75w k251 2— (8)
M3 x 6 Button Screw (2) ( M3 x 8 Button Screw (4) - M3 x 12 Button Screw (1)
M3x 6 REVRZY1—(2) | M3 x 8 REVZRHU2—(4) | M3 x 12 RE25U2— (1)

Front Rim (2)
ZazkULAL(2)

Rear Rim (2)
771 L (2)

-31 -




16. Parts Include / ®HamicES&HBIN—Y

Servo Saver
H—REA/\—

Servo Saver Spring - Gold (2) Servo Saver Spring - Silver (1)
Y—REeA/I\—RATVT -d—IUF (2) H—REeAIN—-RAF)27-21b13— (1)

©
DO —
b
DO _—
©

©
—OX

{—
-

S
g
@

M2 x 6 Button Screw (6)
M2 x 6 "RV A7 )a1— (6)

M2 x 6 Tapping Screw (6)
M2Xx 6RvET A )a— (6)

(P

®,
_tl ,

7
M2.6 x 6 Tapping Screw (1) M2 Nuts (6)
M2.6x 6 2y ETA01)a1— (1) M2 Fw i (6)
M3 x 6 Tapping Screw (1)
M3 X 6ZyEVTAT)a— (1)

-32 -




AP— — . &

e S ., W

END Scale Radio Control Formula One Racing Car
EOI =SS0 0=t =525 0= T —

SET-UP SHEET / yh 7y 7R

CAMBER / degr.

I it
\ i
RACE ', .
L—2Z || i
i
i I
TRACK | | "'r"i- "r—'-"l'-'.l:l ke i
H—Fuhf ‘ 1. ] -‘ “ 1 'I
e i
=. ==
EEW '. i
]
CITY / COUNTRY l |'I
MmhER
_='
Eﬂﬂg‘-‘jﬁﬂ-ﬂ I!_Ide: height / Ride helght /
FRONT SLENAF SAENTE REAR
JAaxk 7
DATE AR TEMP. TRACK TEMP. | HUMIDITY
Bt wa H—%obE | BE
-;:mmuﬁmm EST LAPTIME / sec
Lo -'U.FT.- TS Lfsec
BAGE e
L—A
REAR
\JF
I ouT
| ™

Total Weight erh Car Body
BESEh—RT—{FE

TOTAL WEIGHT

fdw

v CARPET ASPHALT | Asia 1 .
SHOCKS /397 —— 1 [ it 34 [ fepaar FRICTION DAMPER SPRING / 7')738 2 1\=27) /7
—_— TECHMICAL FAST A
M1.3x10.5x22mmT7  [] Y—FurRE P < AT [ [0 FRONT/Z0%k
M1.3 x 10.5 x 22Zmm T6.5 MD.5 x 3.5 x 6.5mm T4 (Soft/Y 7 F)
5 TRACTON | oy puwow e L
M1.3x10.5x22mmTé  [J % MO.5 x 3.5 x &.5mm T5 (Medium/S7<7L) [
M1.3x10.5x 22mmT15.5 [J i b o mAh MO.5 x 3.5 x 6.5mm Té (Hard//\—K) []
OIL/W BODY WING
A1 ILW T A= gt = :
£/mm ARMATURE TMING REAR /U7
;.l_ifmﬂﬁfmm Soft(D=12)
JO—r/mm SPRING ) 200t 1D =1,
RE?;?;”"E % L £ O 2k (D=1.2) ]
PRty W] o soft Medium (D = 1.3)
MOTOR BRUSH FACE % sy []
e < S i o SR JIRET AT L (D=1.3)
F BRUSH COME. Hﬂium (D=1.4) D
O-RING ON SHAFT L T - T ETATL(D=14)
pecfBsoniiusiung [Jyes [Ino
EEI':?_@!T SFI‘%H GEAR/T H—F({D=15) D
HOLES IN PISTON =i RIN—FT/T
EAROR—L 8 P/ T p/ T TIRES / 514 4 —
TRANSMISSION / +5 s AZwisgs /
COMMENTS /Ay e/ mem
BALL DIFFERENTIAL / —ILF7 []
ROLLER DIFFERENTIAL/ O—5—F2 ] feeRTs
GEAR DIFFERENTIAL/ 752 [] apoive
DIFFERENTIAL T4 27 L2 iyl w
B— TREATED AREA/ $#£{1 1
[ ] [] O O i
LODOISE MEDHUM THGHT b
W F 17 1 !
ONE WAY DIFFERENTIAL [ Y MIDDLE ONE WAY PULLEY
PP RS &S RN T—1)— '
= FRONT T !
D HEAARE A RS R




AP—  — .

A TN A0 .

SET-UP SHEET / yhT7v T FE

=

1:10 Scale Radio Control Formula One Racing Car + CAMBER / degr.
EO =S5 T k00— Pt —S 25Tl T H— ) - o+
I
L] ]
RACE : Ll L :
i i
T":i'm':g kg E '_"-ﬂ ; |
— B l
Ill -.l [ _— '-—.Il rI
i
NAME ' .,r
HEM : - g E—— _~ !
nl ot |I|I- )
CITY FCOUNTRY i i‘
M EE
_=
cﬂw Ride height / Ride height /
FRONT S4ENATE SAENA REAR
J0OX - J g
DATE AIR TEMP. TRACK TEMP. | HUMIDITY
Bt e w—xurmm | B
SHIM
POSITION BEST LAPTIME / sec mm
E - ARG R A Lisec
OFFSET |
[ ] mim I
asresTo S 1 565000
L—2
REAR
JF
ouT
IN
Total Weight With Car Body
HBEEh—RT—1=
TOTAL WEIGHT
HEE
g
L) CARPET ASPHALT 1A ax -
SHOCKS /<399 R—— [ ShReET ] Asar FRICTION DAMPER SPRING / 7)7/3 /8 1\=27) 5
M1.3x105x22mmT7 [ Y—FvhRE O 552 v SO | Y FRONT/Za1
MO.5 x 3.5 x 6.5mm T4 (Soft/ 7
M1.3x10.5x22mm T6.5 [J TRACTION ion — - x 3.5 x 6.5mm T4 (Soft// 7 ) ]
M1.3x105x22mmTé  [] *512 i MO.5 x 3.5 x 6.5mm T5 (Medium/SF17L) [
M1.3x10.5x22mmT55 [ EE ﬂf_;_‘,ff’ mAk MO.5 x 3.5 x 6.5mm Té (Hard//\—F) m
QiL/wW BODY WING
A IL/W T — gt = :
;;T;ﬁﬂf mm ﬁ$WRE 24 EZE:" REAR /)T
“o—K/mm SPRING Soft(D=1.2)
REBOUND % + F 0 = Yk (D=1.2) D
Yaira bl % Soft Medium (D = 1.3)
MOTOR BRUSH FACE . = it
FOAM INSERTS (] ves []No =5 M- AT FAFANDSY) [
LA : DECOMR 'é"-‘%-d}'g"ﬂé iy L]
JeahoL e OJves CIno — heibiars
F.I'.IEID.IF /T SPURGEAR/T =k (D=125) D
HOLES IN PISTON e AZIN—FXTIT
ER R mh—L P/ T p/ T TIRES / 54 47—
COMMENTS /2 A9k TRANSMISSION / b5 AZwisqis %mmmm
LR a ITim
BALL DIFFERENTIAL / H—ILF2 []
ROLLER DIFFERENTIAL / O—S—F7 ] ﬂsf m
GEAR DIFFERENTIAL ¥FF7 [] mw
DIFFERENTIAL T4 7 7L 23 4L [ W :
— ikl
] ] [] ] n -
LOOSE MEDILIM THGHT .
¥R AN o !
ONE WAY DIFFERENTIAL ] Yes MIDDLE ONE WAY PULLEY
Doz {TI ¥ES SRS T =) — :
| - FRONT MG |
iﬁ;ﬁi e EI YES ;:Eﬂ]x D E'?}EE:‘I?FA? I:l E‘E'mﬁgl- A0 H-i'H : ﬁE?EE-'L?EIEr ﬁETAH%EI!' a




AP— — .

A .S AN .

SET-UP SHEET / vk 7v7)

10 Scale Radio Comtrol Formula One Racing Car 4+
EWORr—AS55A 0k O0-NF =525~ T~ '. i+
|
]
RACE |. !
LI""_R. ] e T 'I
i - i
I e o e i
ThacK | VN .
i ‘ | '-';!Ir"‘. = |
' ) ' rl
NAME '.I ' .'
HEHM ' = :'
CiITY F COUNTRY Il |l
mhAE
Ew Ride hEIgth Ride height /
FRONT SAFNnTE S4ETE REAR
202k yry
DATE AlIR TEMP. TRACK TEMP. HUMIDITY
= wa $—%ubME | BE
SHIM
ALIFYING BEST LAPTIME / sec mm
e} A AT 5o Lsec
OFFSET |
3 mim I
FINAL POSITION RACE LENGTH,/ minutes 734
RN L—2EE/H 5000000 —
| JF
ouT
IN
Total Weight With Car Body
BESEHh—RT—11Z
TOTAL WEIGHT
BEE
g
Trav CARPET ASPHALT I — .
SHOCKS /<397 K CONDITION 0 §AReEr [y AspHAT FRICTION DAMPER SPRING / 7')/3 /5 1\—=2 7/
M1.3x10.5x22mmT7  [] Y=FvhRE O 352 e IO i L AR FRONT/ZAi/ b
M1.3 x 10.5 x 22mm T6.5 MD.5 x 3.5 x 6.5mm T4 (Soft/¥7F)
D %ﬂmﬂu D LOW |:| MECHLIM D HIGH I:|
M1.3x105x22mmTé  [] 510 2 * " MO.5 x 3.5 x 6.5mm T5 (Medium/S 74714 ]
M1.3x10.5x22mmT55 [J EE fﬂ_}."ﬁ'}f’ mAk MO.5 x 3.5 x 6.5mm Té (Hard//\—F) ]
OIL/ W BODY WING
FA /W HFa— 1Y -
S ANTI-ROLL BAR / 7 F 01— JL s\ —
& /mm ARMATURE NG REAR /)7
;ﬂ?ﬂ.ﬂf!mm Soft(D=1.2)
1 B —F/mm CPRING =1,
REBOUND % t oYLy Y7k (D=12) L]
i E s Soft Medium (D = 1.3)
MOTOR BRUSH FACE iy &
FOAM INSERTS CJves [JNo =5 *oFsi-acC SIRETAT A D=1 U
T — bl A BRUSH COMP Hﬂ_giiumiﬂ=1.4} D
O-RING ON SHAFT []ves [ No L C T~ ETAF7L(D=14)
Loi Ikl 200 2T B Hard (D = 1.5)
E{EFE_I:HT SH%H‘GEAHIT A=k (D=15) D
HOLES IN PISTON =A A7 AN—XF/T
A mi— LB P f T P f T TIRES / 844 —
COMMENTS /3 Ak TRANSMISSION / +5 s AZwisqs Er'r fmmﬁ T
BALL DIFFERENTIAL / R—JLF 7 []
ROLLER DIFFERENTIAL / O—5—F7 ] gl
GEAR DIFFERENTIAL/ ¥ 7T 2 [] ﬁﬂ“
DIFFERENTIAL T4 2 F L 2risyp )l I w
_ TREATED AREA / i JE {118
[ O O O |
LDAOSE MEDILIM THGHT '
CE F1 B !
ONE WAY DIFFERENTIAL YES MIDDLE ONE WAY PULLEY
DLz TD b EEND Lz T—1)— :
- FRONT RBGHT |
s 0| 20 o | 259 of | sees sNser | wiE g




SparelPartsieNOptional|Partsy/SRAZIN S A& AT,

3RAC-BE4812 ¥230
4.8mm Ball End (12mm) Set (10pcs)
4. 8mmA—ILT>2F(12mm)tw +(10pcs)

3RAC-BE4815 ¥230
4.8mm Ball End (15mm) Set (10pcs)
4. 8mmAi—)LT> F(15mm)tw +10pcs)

JRAC-B548046/PK ¥440
4.8mm Ball Stud L=4 (10 pcs)
4.8mmE— A2y FESmMmm (10pcs)

3RAC-BS4810/PK ¥440
4.8mm Ball Stud L=10 (10 pcs)
4 BmmA— L2 FE10mm (10pcs)

3RAC-BS48HS5/PK ¥440
4.8mm Hex Ball Stud L=5 (10 pcs)
4.8mm Hexiti—ILA#y FRSmm (10pcs)

RAC-PN2010 ¥150
2 x 10 Steel Pin

JRAC-WX12&6/PK ¥770
Wheel Adaptor (6mm) - Thick
FA =L T LT 2—(6mmE)

3RAC-WX127/PK ¥770
Wheel Adaptor (7mm) - Thick
RA—ILVFETE—=(mmHE)

IRAC-WF305/PK ¥340
Aluminium M3 Flat Washer 0.5mm (10pcs)
AL M3ZZw FO.5mm7vi+—(10pcs)

SRAC-WF310/5/FPK ¥340

Aluminium M3 Flat Washer M3 x 5 x 1Tmm (10pcs)
TILEMIZSw R Pwisre—M3 x 5% Tmm (10pcs)

3RAC-WF310/PK ¥340
Aluminium M3 Flat Washer 1.0mm (10pcs)
AL M3Z75wF1.0mm2 w4 —(10pcs)

IRAC-WF315/PK ¥340
Aluminium M3 Flat Washer 1.5mm (10pcs)

JRAC-WF320/PK ¥340
Aluminium M3 Flat Washer 2.0mm (10pcs)
AL M3Z75v F2.0mm7wir+—(10pcs)

3RAC-WF325/PK ¥340

Aluminium M3 Flat Washer 2.5mm [10pcs)
AL M375w F2.5mm7wise—(10pcs)
JRAC-WF330/PK ¥340

Aluminium M3 Flat Washer 3.0mm [10pcs)
AL M3Z75v F3.0mm7wi+—(10pcs)

SRAC-WF335/PK ¥340
Aluminium M3 Flat Washer 3.5mm (10pcs)
AL M3Z75v R3.5mm7vir+—(10pcCs)

3RAC-WF340/PK ¥340
Aluminium M3 Flat Washer 4.0mm (10pcs)
AL M375w F4.0mm7wvir4+—(10pcs)

IRAC-WFS820/PK %230
Shock Tower Shim (épcs)

2 X 10AF =L AL M3ZZwv k1.5mm7visy—(10pcs) 3w I—i L épcs)

FGX-101 FGX-102 FGX-103 FGX-104 FGX-105
Plastic Parts Part A Plastic Parts Part B Plastic Parts Part C Plastic Parts Part D Plastic Parts Part E
TIi—=y)—vA FS—yii—yB FSii—wpi—uC FS5i—yi—vD T i—w{—vE

<3 {?/

#
' > <b
@&' DD e
P D
) %
FGX-104 FGX-107 FGX-108 FGX-109 FGX-110
Plastic Parts Part F Plastic Parts Part G Aluminium Motor Mount Plote  King Pin Gear Box Shaft Set
S5 §— "W —"YF FS 15— —vG TIEE—g—=0 L=} F 9 FTFHRwIZ 7 v h

2 O /
@) @D@E@% /

e =,
\) © og
FGX-111A FGX-111B FGX-111C FGX-112 FGX-113
Aluminum Qil Damper Body Damper Shaft Damper Plastic Replacement  Rear Suspension Pin Damper Arm Post
TFIEdA WA =R T1— Ao \—rv 7 TSH - UPHAE> o I\—F—LFAl

FGX-114 FGX-115 FGX-116 FGX-117 FGX-118
FRF Main Chassis Front Coil Spring Front Wheel Set For Foam Rear Wheel Set For Foam Foam Front Wheel Set
FRP AA i —3s 0F31ILAT YT =LA PHA 702FFRA=IEYE FA—L24AvEE UFHRA—ILtvpk F4VPEE Tax—L700FRAS—Ibowh

FGX-119

Foam Rear Wheel Set
SAEE  TH—LUTHRA =k

FGX-121
Rear Wheel Set For Rubber
ZIN—8BA JU7PRA—ibtvh

FGX-120
Front Wheel Set For Rubber
Z/I\—HWHE 70xbkRA—iAvhk



FGX-301/BL

Brake Disk Set
FL—%F1 R0t

FGX-302/PK

Aluminum Rear Bulkhead Cover Damper Spring Set
PIVEUTI Ay EhIT— 9

FGX-303

s s=2 ) F b

FGX-304

Stabilizer Set
AZEZA(Y—tv]

FGX-305/PK

Alurminium Shock Spring

Bose Cowver 10mm

10mm FILZE L3 w P A TUATA
—Ah/\—

FGX-306

Camber & Caster Mount

Degree 1
Fy = e 22— (18

FGX-307

Camber & Caster Mount Degree 2
Fr I —E&F Y ARV (2E)

FGX-308

Camber & Caster Mount Degree 3
F4 IN—&FrAF—T7/F (3E)

FGX-307/WO

Carbon Upper Deck Stiffener
H—R T =T uFAFI+—

FGX-310/BL

Aluminium Damper Arm
FILEH =T — 1

FGX-311/WO
Graphite Main Chassis
TSP AL e —

FGX-312/PK

Aluminium Knuckle Arms
Fib=F w2 7—L

FGX-313/PK

Alurminiem Motor Mount Stiffener_L

FILZE—4—I0FAF2+—(5)

FGX-314/PK
Alurminiurm Motor Maunt &
Recr Bulkeod
FILEZE—=F1 A
Bl Ay | R La T

FGX-315/PK

Rear Chassis Linkage
UT ey =)=

FGX-314/PK

Aluminium Rear Upright

FILEYTF P TSA

FGX-317/PK
Aluminiurm Suspension Mount RE-D
FILEH A7k (RR-OE)

FGX-318/FPK

Aluminium Suspension Mount RR-10

FILEH AT (RR1ED

FGX-319/PK

Aluminium Suspension Mount RR-20
TILEH A7/ (RR-2EE)

FGX-320/PK

FILEH AT (RR-3M)

FGX-321/WO

Aluminium Suspension Mount RR-30  Graphite Rear Side Wing
bl Bl U i o B v B 7

FGX-322/PK

Aluminium Steering Saver
PILZATPI G171 —

\

R

S
e

4

il

FGX-323/FRP
Front Wing Stiffener
200 A TAFIF—

FGX-324

Front Balancer
0 RISTH

T5-SAKO01/V1

Titanium Screw Set
FRURAI)a—tw|

FGX-325
Titanium Coated King Pin
FRYA—FTa 2T F 0T

FGX-326
Titanium Coated

Rear Suspension Pin
FRA—T A TITFHAE

Copyright © 2011 World Space CAD Industrial Co.

FGX-327

" www.3racing.com.hk

TBS-FGX/V

Titanium Ceoated Damper Shaft Titanium Tumbuckle Set
FRADA—Ta T I =222 T

FA 2= 1N02 v k



	01
	02
	03
	04
	05
	06
	07
	08
	09
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35
	36
	37
	38
	39
	40

